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Test report No:
NIE: 60825RRF.004

USA FCC Part 15.249, 15.209

CANADA RSS-210, RSS-Gen

Radio Frequency Devices. Operation within the bands 902 - 928 MHz,
2400 -2483.5 MHz, and 5725 - 5850 MHz.

(*) Identification of item tested

(*) Trademark

(*) Model and /or type reference tested

Other identification of the product

(*) Features

Applicant

Test method requested, standard

Summary

Hearing Aid
Phonak
Phonak Virto M90-312 Left

HW version: 063-0498-01

FW version: 068-1310-000000
FCC ID: KWC-IND

IC: 2262A-IND

Bluetooth, Bluetooth LE, Flora, DM

SONOVA USA INC.

4520 Weaver Parkway

60555 Warrenville, IL, USA

USA FCC Part 15.249 10-1-17 Edition: Operation within

the bands 902 - 928 MHz, 2400 -2483.5 MHz, 5725 -
5875 MHz, and 24.0 — 24.25 GHz.

USA FCC Part 15.209 10-1-17 Edition: Radiated
emission limits; general requirements.

CANADA RSS-210 Issue 9 (August 2016).
CANADA RSS-Gen Issue 5 (April 2018).

ANSI C63.10-2013: American National Standard for
Testing Unlicensed Wireless Devices.

IN COMPLIANCE

Approved by (name / position & signature) Rafael Lopez Martin RAFAEL LOPEZ
MARTIN
EMC Consumer & RF Lab. Manager 5‘2’?291:‘1%”
- +0200'
Date of issue 2019-10-11
Report template No FDTO08 22
(*) “Data provided by the client”
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Competences and guarantees

DEKRA Testing and Certification S.A.U. is a testing laboratory accredited by the National Accreditation Body
(ENAC -Entidad Nacional de Acreditacién), to perform the tests indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a FCC-recognized accredited testing laboratory with appropriate scope of
accreditation that include testing performed in this test report.

DEKRA Testing and Certification S.A.U. is a laboratory with a measurement site in compliance with the
requirements of RSS 212, Issue 1 (Provisional) and has been added to the list of filed sites of the Canadian
Certification and Engineering Bureau. Reference File Number: ISED 4621A-4.

In order to assure the traceability to other national and international laboratories, DEKRA Testing and
Certification S.A.U. has a calibration and maintenance program for its measurement equipment.

DEKRA Testing and Certification S.A.U. guarantees the reliability of the data presented in this report, which is
the result of the measurements and the tests performed to the item under test on the date and under the
conditions stated on the report and, it is based on the knowledge and technical facilities available at DEKRA
Testing and Certification S.A.U. at the time of performance of the test.

DEKRA Testing and Certification S.A.U. is liable to the client for the maintenance of the confidentiality of all
information related to the item under test and the results of the test.

The results presented in this Test Report apply only to the particular item under test established in this
document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,
except in full, without the previous written permission of DEKRA Testing and Certification S.A.U.

General Conditions

1. This report is only referred to the item that has undergone the test.

2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies
or competent Authorities.

3. This document is only valid if complete; no partial reproduction can be made without previous written
permission of DEKRA Testing and Certification S.A.U.

4. This test report cannot be used partially or in full for publicity and/or promotional purposes without
previous written permission of DEKRA Testing and Certification S.A.U. and the Accreditation Bodies.

Uncertainty

Uncertainty (factor k=2) was calculated according to the DEKRA Testing and Certification S.A.U. internal
document PODTO0OO.

Data provided by the client

The following data has been provided by the client:

1. Information relating to the description of the sample ("Identification of the item tested", "Trademark", "Model
and/or type reference tested").

2. The sample consists of a hearing aid.

DEKRA Testing and Certification S.A.U. declines any responsibility with respect to the information provided by
the client and that may affect the validity of results.
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Usage of samples

D DEKRA

Samples undergoing test have been selected by: The client.

- Sample S/01 is composed of the following elements:

60825/026

Hearing aid

Phonak Virto
M90-312 Left

2019-07-23

Sample S/01 has undergone the following test(s): All CONDUCTED tests indicated in Appendixes A, B, C and D.

- Sample S/02 is composed of the following elements:

60825/020

Hearing aid

Phonak Virto
M90-312 Left

2019-07-23

Sample S/02 has undergone the following test(s): All RADIATED tests indicated in Appendixes A, B, C and D.

Test sample description

POMS. ..., : Cable
(F;ort n.ar.ne and Specified | Attached Shielded Coupled
IR max during test to
length [m] patient®
N/A O O O
O U O
Supplementary information to the
POMS. .o :
Rated power supply ........ccceennee. : Reference poles
Voltage and Frequency
L1 L2 L3 N PE
O |AC: Ol l O O O
X | DC: 1.4V Zinc Air Battery
Rated Power ..........ccccocoeiiiiennen. :
Clock frequencies ........ccccceeveennns
Other parameters.........cccccceeeenne :
Firmware version ........................ : 068-1310-000000
Hardware Version........................ : 063-0498-01
Dimensions in cm (W x H x D)....:
Mounting position..............c......... : [J | Table top equipment
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Wall/Ceiling mounted equipment

Floor standing equipment

o o O

Hand-held equipment

X | Other: Hearing Aid

Modules/parts ............cccvevevereenen. : Module/parts of test item Type Manufacturer
Accessories (not part of the test Description Type Manufacturer
TEEM) e :

Documents as provided by the Description File name Issue date
applicant........cccccceevviiiiiineeees :

@) Only for Medical Equipment

Identification of the client

SONOVA AG
Laubisruetistrasse 28
8712 Staefa, Switzerland

Testing period and place

Test Location ‘ DEKRA Testing and Certification S.A.U.
Date (start) ‘ 2019-08-09
Date (finish) ‘ 2019-09-05

Document history

Report number ‘ Description

60825RRF.004 2019-10-11 First release
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Environmental conditions

In the control chamber, the following limits were not exceeded during the test:

Temperature Min. = 15 °C
P Max. = 35 °C

. o Min. = 20 %
Relative humidity Max. = 75 %
Shielding effectiveness > 100 dB
Electric insulation >10 kQ

Reference resistance to earth <1Q

In the semianechoic chamber, the following limits were not exceeded during the test.

Min. =15°C

Temperature Max. = 35 °C
N0

Relative humidity m:':x :2705 &

Air pressure Min. = 860 mbar
P Max. = 1060 mbar

In the chamber for conducted measurements, the following limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C
Relative humidity Min. = 20 %
Max. = 35 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
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Remarks and comments

The tests have been performed by the technical personnel: Miguel Angel Torres, Jaime Barranquero and
Ignacio Cabra.

Used instrumentation:

Conducted Measurements:

Last Calibration Due Calibration

1. Signal and Spectrum Analyzer 10Hz - 2018/02 2020/02
40GHz ROHDE AND SCHWARZ FSV40

Radiated Measurements:

Last Calibration Due Calibration
Semianechoic Absorber Lined Chamber ETS

FACT3 200STP N-A. N-A.

2. EMI Test Receiver ROHDE AND SCHWARZ 2018/10 2020/10
ESR7

3. BiconicallLog antenna ETS LINDGREN 2017/09 2020/09
3142E

4. RF Pre-amplifier 40 dB, 10 MHz-6 GHz 2019/02 2020/08
BONN ELEKTRONIK BLNA 0160-01N

5. Signal and Spectrum Analyzer ROHDE AND 2018/02 2020/02
SCHWARZ FSV40

6. RF Pre-amplifier, 30 dB ,1-18 GHz BONN
ELEKTRONIK BLMA 0118-3A 2019/04 2020/04

7. Broadband Horn antenna 1-18 GHz
SCHWARZBECK BBHA 9120 D 2018/01 2021/01

8. RF Pre-amplifier 30 dB, 18 GHz-40 GHz 2019/02 2021/02
BONN ELEKTRONIK BLMA 1840-1M

8. RF pre-amplifier 18-40 GHz NARDA JS44- 02/2019 02/2020
18004000-33-8P

9. Broadband Horn antenna 18-40 GHz 2018/07 2021/07

SCHWARZBECK BBHA 9170
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Testing verdicts

D DEKRA

Not applicable: N/A
Pass: P
Fail: F
Not measured: N/M

Summary

1. Bluetooth Low Energy

FCC PART 15 PARAGRAPH / RSS- 210
Requirement — Test case

Section 15.249 Subclause (a) / RSS-210 B.10. (a)

Field strength of fundamental
and harmonic emissions

Verdict

Remark

Section 15.249 Subclause (d) / RSS-210 B.10. (b)

Emissions radiated outside of
the specific frequency bands

Supplementary information and remarks: None.

2. Bluetooth Basic Rate

FCC PART 15 PARAGRAPH / RSS- 210

Requirement — Test case Verdict Remark
Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental p
and harmonic emissions
Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of p

the specific frequency bands

Supplementary information and remarks: None.

3. Proprietary protocol DM 2.4 GHz

FCC PART 15 PARAGRAPH / RSS- 210

Requirement — Test case

Verdict

Remark

Section 15.249 Subclause (a) / RSS-210 B.10. (a)

Field strength of fundamental
and harmonic emissions

P

Section 15.249 Subclause (d) / RSS-210 B.10. (b)

Emissions radiated outside of
the specific frequency bands

P

Supplementary information and remarks: None.
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4. Proprietary protocol Flora 2.4 GHz
FCC PART 15 PARAGRAPH / RSS- 210

Requirement — Test case Verdict Remark
Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental p
and harmonic emissions
Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of p
the specific frequency bands
Supplementary information and remarks: None.
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Appendix A: Test results. Bluetooth Low Energy

Report No : (NIE) 60825RRF.004 Page 10 of 93 2019-10-11



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K R A
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TEST CONDITIONS ...ttt ettt e et s e e et estee e srte e e seeeasteeanteeeaseeeasteeanteeeasteeanseeansaneasteeansenennaeeanteeensneennnenans 12
(@ Lot ol W] 1= To I = =T T AT/ T | o 1RSSR 14
Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and harmonics emissions .....16

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the specific frequency bands19
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TEST CONDITIONS

POWER SUPPLY (V):
V nominal: 1.4 vdc
Type of power supply: DC voltage from battery.
Type of antenna: Internal antenna.

Declared antenna gain: - 7 dBi

TEST FREQUENCIES:

Low Channel: 2402 MHz
Middle Channel: 2440 MHz
High Channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shielded room and it is connected to the spectrum analyser using a low
loss RF cable. The reading of the spectrum analyser is corrected taking into account the cable loss.

SPECTRUM
EUT ANALYZER

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anechoic chamber. The measurement antenna is situated at a distance
of 3 m for the frequency range 30 MHz-1000 MHz (30 MHz-1000 MHz Bilog antenna) and at a distance of 1m for
the frequency range 1 GHz-26 GHz (1 GHz-18 GHz Double ridge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-26 GHz that is performed at a distance closer than the specified
distance, an inverse proportionality factor of 20 dB per decade is used to normalize the measured data for
determining compliance.

The equipment under test was set up on a non-conductive platform above the ground plane and the situation and
orientation was varied to find the maximum radiated emission. It was also rotated 360° and the antenna height was
varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.

Report No : (NIE) 60825RRF.004 Page 12 of 93 2019-10-11
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Radiated measurements setup f <1 GHz:

Hpectnam salvser

D DEKRA

VVVVV

ANECHOIC CHANMBER
: 3607 Rotating
Measuring
Kt Table

| | | % m distamee

=

Ik
Antenna bast
{Antenna heizht variation: 1-4 m)

I VVVVVVVVVV

‘\

S d-""f

Shiglded Control RoomFor
Radiated Measurements

Radiated measurements setup f > 1 GHz:

Preamplifier

Horn antenna

VWWWWWWWWWAWWWWWWWWWAVWY

EUT

1 m distance

-

Spectrum
analyser

Shielded control room for
radiated measurements
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RESULTS:

Occupied Bandwidth

D DEKRA

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
99% Bandwidth (MHz) 1.030 1.040 1.060
Measurement Uncertainty (kHz) <+5.00
- Low Channel:
Spectrum I-:E.'-E
Rof Level 10 00 dirm  Offset 290 o = RDW 30 BHE
ALT 25 di SWT 1.1 ms & VBW 100 kHz Mode Sween
1Rk View
[STTEY] CNCETIE
FARLDTION GHF
& dBen Do Bw L AE 0090408 MHz
A Ao mME[1] -23.85 dBmj
-10 gl pd N P, . 7, L AF5I0 G2
.m' i
B I\"__LL'.
-200 dBm e
-23530 di 'I:'L_
-30 dBm -
i - 4 ; II
401 dRm = P e e I|I J'.L"h""r b
I S i e |
g eman S § M im e— =
50 gBm
-70 g
-0 B
©F 2402 GHz 1000 pis Span 5.0 MHz
Marker
| Type | Bel Tre | H-value | ¥-vakug | Fasrvition | Function Besult |
[ ME 1 24019725 GHr -3.53 dam |
Ti i 24014925 Gz | -18.26 dbm | 0ot Bw | 1,05 M |
T2 1] 2. 4025225 GHr | -18.80 dim | |
Mz } 1 24014353 GHz | -23.85 dim | ;
[iE] Mz il L.I2E MHE -0.07 db |
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- Middle Channel:

D DEKRA

( 'I [u:u
Spectrum & J
Ral Leval 10,00 dBm  Offsat 150 dD & RBW 30 kHEz
AtD 25 di BWT L1 ms @ VBW 100 kH2  Mode Sweep
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(VRN 3,48 i
243997350 GHz
[ B ” Ger B LOHOO0a000 Mg
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N e 7_43943160 GH:
10 dBey e i .
r—'l.' \_"L L.
1 ’
-20 dBs "A i
n ety
Ol 23,400 dEm ¥ ﬁl
p
30 dBen — -
-4 dien =t k
T i g i LTy
I e e S S
I —r

LR s
-0 dBm
-70 By
-80 dBen
CF 244 OHz 100 pts Epan 5.0 MHz

Plarker

Typa Ref | Tre | H-walun | ¥ -waslum | Famnction | Fundction Result

Mi] i 24306735 GHz | =343 ditm |

ri 1 2 4794ETE Ghr | -18.57 dém | dicc Bw 1.04 MHE

T2 | 1 24405275 GHz | -17.93 dim | |

Mz | [ 1 2.4734316 GH | 2071 dbm |

o3l Mz i 1.1421 Mhz 0,05 dB |

- High Channel:

e
o

Spectrum ~ ksl
Feof Level 10 00 dBre Odfsed 390 o8 & RBW 30 kHz
ALT 25 di SWT 1.1 ms & WBW 100 kHz  Maode Sweop

1Pk Vi

Mi[1] 400 aiim]
T ATVITISN CH
o dben : O B 1008 MHz
X mz{1] -24.98 diimy
=2 - T ATO4 1 P50 G
-10 dsm J."..J'q"'“"" i B . 1 2ATH41 ikl
= |
-J"\.'r -..\_\_L
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i |BF
01 -54.000 dim Y | ‘1&
.l; | L
-30 dim 7 -
o i
/ 'Iru""'-..,“f Illl I-..-" ™ -
-4 dBm o § ¥
I R e
] o e i > [ ——

B ————

-60 oBm
-0 gBm
-0 o
CF 2.4 GH2 1000 pi s Span 5.0 MMz

oo T AL

Marker

_Type | mel | Tee | H-value | ¥-vakug | Fasrvition | Function Besult

ML 1 2.4TE97EE GHE | -4.00 dam |
Ti| il  2.4TR4TTE Grlz | -39, 96 dim | Occ B 1.06 MHz
Tz, i 24805375 GHz | -18.16 dém |
Mz | 24704175 Gz | -24.08 dbm |
[iE] Mz il L1878 M | 069 dp |
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D DEKRA

Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and
harmonics emissions

SPECIFICATION:

The field strength of emissions from intentional radiators shall comply with the following

Fundamental Field strength of Field strength Measurement
frequency (MHz) fundamental (mV/m) (dBuv/m) distance (m)
902 - 928 50 93.98 3
2400 — 2483.5 50 93.98 3
5725 - 5875 50 93.98 3
24000-24250 250 107.96 3

For frequencies above 1000 MHz, the above field strength limits are based on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by more than
20 dB under any condition of modulation.

RESULTS:

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
Average Field Strength (dBuV/m) 85.36 85.98 81.89
Peak Field Strength (dBuV/m) 88.45 89.09 84.94
Measurement Uncertainty (dB) <+3.05
Verdict: PASS
Report No : (NIE) 60825RRF.004 Page 16 of 93 2019-10-11
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- Low Channel:

Spectrum
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- High Channel:

Spectram
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D DEKRA

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the
specific frequency bands

SPECIFICATION:

The field strength of harmonics from intentional radiators shall comply with the following

Fundamental Field strength of Field strength of Measurement
frequency (MHz) harmonics (uVv/m) harmonics (dBuV/m) distance (m)
902 - 928 500 54 3
2400 — 2483.5 500 54 3
5725 - 5875 500 54 3
24000-24250 2500 67.96 3

Emissions radiated outside of the specific frequency bands, except for harmonics, shall be attenuated by at least
50 dB below the level of fundamental or to the general radiated emission limits specified in section 15.209:

Frequency Range Field strength (uV/m) Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz2) - 30
1.705 - 30.0 30 - 30
30 -88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

Whichever is the lesser attenuation.

RESULTS:

The situation and orientation was varied to find the maximum radiated emission. It was also rotated 360° and the
antenna height was varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.

All tests were performed in a semi-anechoic chamber at a distance of 3 m for the frequency range 30 MHz-1000
MHz and at distance of 1m for the frequency range 1 GHz-26 GHz.

The field strength is calculated by adding correction factor to the measured level from the spectrum analyzer. This
correction factor includes antenna factor, cable loss and pre-amplifiers gain.
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D DEKRA

Frequency range 30 MHz - 1 GHz .

The spurious signals detected do not depend on the operating channel.

No spurious emissions were found at less than 20 dB of the limit.

Frequency range 1 - 26 GHz.

The results in the next tables show the maximum measured levels in the 1-26 GHz range including the restricted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see next plots).

Spurious signals with peak levels above the average limit (54 dBuV/m at 3 m) are measured with average detector
for checking compliance with the average limit.

- Low Channel (2402 MHz):

Spurious frequency Detector Emission Level Polarization Measurement
(GHZz) (dBuv/m) Uncertainty (dB)
Peak 56.13 <+3.70
2.38909 H
Average 39.77 <+3.70
4.80456 Peak 48.00 \Y <+3.70
- Middle Channel (2440 MHz):
Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.88043 Peak 44.28 H <+3.70
- High Channel (2480 MHz):
Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
Peak 62.00 <+3.70
2.48359 Average 41.28 H <+3.70
4.95977 Peak 40.44 <+3.70
7.43967 Peak 43.17 <+3.70

Verdict: PASS
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FREQUENCY RANGE 30 MHz - 1 GHz

D DEKRA

The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle

and High Channels.
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FREQUENCY RANGE 1 - 3 GHz

- Low Channel:
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The peak shown in the plot above the limit is the carrier frequency.

- Middle Channel:

Spectrum "f"l
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The peak shown in the plot above the limit is the carrier frequency.
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- High Channel:
Ml Leval 20,00 8y - AW 1 MHE
AEE Cdl & BWT L5 = VI'W 1M Modo Ssesp

TDF
[8 151 Ve @Ay iew

B dByi

el R

B0 A8

a0 dBa

10 dhais

0 dhu

Htarl 1.0 GH:

0000 pls

Htop 0.0 GHe

The peak shown in the plot above the limit is the carrier frequency.
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FREQUENCY RANGE 3 - 17 GHz

- Low Channel:
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FREQUENCY RANGE 17 - 26 GHz

The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle and
High Channels.

Spectrum i
Wal Lval £7.00 Gaavimn = Eow 1
. Ol w WY 11 @ VW JMH: Mode Swoep

TDF
[8 151 Ve BEa view

B0 gy

T By

0 B

B0 AR

20 e

10t

LR S

=40 BT

Star 17.0 Ghee

1000 s Hlop 260 dHs

Report No : (NIE) 60825RRF.004 Page 26 of 93 2019-10-11



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

FREQUENCY RANGE 2.31 - 2.39 GHz

- Low Channel:
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- High Channel:

Spectrum
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FREQUENCY RANGE 2.4835 - 2.5 GHz

- Low Channel:
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- Middle Channel:
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- High Channel:
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Appendix B: Test results. Bluetooth Basic Rate
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Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and harmonics emissions .....37

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the specific frequency bands40
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TEST CONDITIONS

POWER SUPPLY (V):
V nominal: 1.4 vdc
Type of power supply: DC voltage from battery.
Type of antenna: Internal antenna.

Declared antenna gain: - 7 dBi

TEST FREQUENCIES:

Low Channel: 2402 MHz
Middle Channel: 2441 MHz
High Channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shielded room and it is connected to the spectrum analyser using a low
loss RF cable. The reading of the spectrum analyser is corrected taking into account the cable loss.

SPECTRUM
EUT ANALYZER

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anechoic chamber. The measurement antenna is situated at a distance
of 3 m for the frequency range 30 MHz-1000 MHz (30 MHz-1000 MHz Bilog antenna) and at a distance of 1m for
the frequency range 1 GHz-26 GHz (1 GHz-18 GHz Double ridge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-26 GHz that is performed at a distance closer than the specified
distance, an inverse proportionality factor of 20 dB per decade is used to normalize the measured data for
determining compliance.

The equipment under test was set up on a non-conductive platform above the ground plane and the situation and
orientation was varied to find the maximum radiated emission. It was also rotated 360° and the antenna height was
varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.
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Radiated measurements setup f <1 GHz:
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Radiated measurements setup f > 1 GHz:
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RESULTS:

Occupied Bandwidth

D DEKRA

Low Channel Middle Channel High Channel
2402 MHz 2441 MHz 2480 MHz
99% Bandwidth (MHz) 0.978 0.978 0.975
Measurement Uncertainty (kHz) <+5.00
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D DEKRA

Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and
harmonics emissions

SPECIFICATION:

The field strength of emissions from intentional radiators shall comply with the following

Fundamental Field strength of Field strength Measurement
frequency (MHz) fundamental (mV/m) (dBuv/m) distance (m)
902 - 928 50 93.98 3
2400 — 2483.5 50 93.98 3
5725 - 5875 50 93.98 3
24000-24250 250 107.96 3

For frequencies above 1000 MHz, the above field strength limits are based on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by more than
20 dB under any condition of modulation.

RESULTS:
Low Channel Middle Channel High Channel
2402 MHz 2441 MHz 2480 MHz
Average Field Strength (dBuVv/m) 89.71 86.47 85.12

Peak Field Strength (dBuV/m) 89.78 86.67 85.38

Measurement Uncertainty (dB) <+3.05
Verdict: PASS
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- High Channel:
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D DEKRA

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the
specific frequency bands

SPECIFICATION:

The field strength of harmonics from intentional radiators shall comply with the following

Fundamental Field strength of Field strength of Measurement
frequency (MHz) harmonics (uVv/m) harmonics (dBuV/m) distance (m)
902 - 928 500 54 3
2400 — 2483.5 500 54 3
5725 - 5875 500 54 3
24000-24250 2500 67.96 3

Emissions radiated outside of the specific frequency bands, except for harmonics, shall be attenuated by at least
50 dB below the level of fundamental or to the general radiated emission limits specified in section 15.209:

Frequency Range Field strength (uV/m) Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz2) - 30
1.705 - 30.0 30 - 30
30 -88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

Whichever is the lesser attenuation.

RESULTS:

The situation and orientation was varied to find the maximum radiated emission. It was also rotated 360° and the
antenna height was varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.

All tests were performed in a semi-anechoic chamber at a distance of 3 m for the frequency range 30 MHz-1000
MHz and at distance of 1m for the frequency range 1 GHz-26 GHz.

The field strength is calculated by adding correction factor to the measured level from the spectrum analyzer. This
correction factor includes antenna factor, cable loss and pre-amplifiers gain.
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D DEKRA

Frequency range 30 MHz - 1 GHz .

The spurious signals detected do not depend on the operating channel.

No spurious emissions were found at less than 20 dB of the limit.

Frequency range 1 - 26 GHz.

The results in the next tables show the maximum measured levels in the 1-26 GHz range including the restricted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see next plots).

Spurious signals with peak levels above the average limit (54 dBuV/m at 3 m) are measured with average detector
for checking compliance with the average limit.

- Low Channel (2402 MHZz):

Spurious frequency Detector Emission Level Polarization Measurement
(GHZz) (dBuv/m) Uncertainty (dB)
4.80343 Peak 47.75 <+3.70
7.20537 Peak 47.94 <+3.70
- Middle Channel (2441 MHz):
Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.8823 Peak 45.11 V <+3.70
- High Channel (2480 MHz):
Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.96023 Peak 41.22 H <+3.70

Verdict: PASS
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FREQUENCY RANGE 30 MHz - 1 GHz

The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle
and High Channels.
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FREQUENCY RANGE 1 - 3 GHz

- Low Channel:
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The peak shown in the plot above the limit is the carrier frequency.
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The peak shown in the plot above the limit is the carrier frequency.
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- High Channel:

Spectrum
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The peak shown in the plot above the limit is the carrier frequency.
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FREQUENCY RANGE 3 - 17 GHz
- Low Channel:
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The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle and
High Channels.
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FREQUENCY RANGE 2.31 - 2.39 GHz

- Low Channel:

Spectrum
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- High Channel:
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FREQUENCY RANGE 2.4835 - 2.5 GHz

- Low Channel:
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- High Channel:
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Appendix C : Test results. Proprietary protocol DM
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Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and harmonics emissions .....58

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the specific frequency bands61
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TEST CONDITIONS

POWER SUPPLY (V):
V nominal: 1.4 vdc
Type of power supply: DC voltage from battery.
Type of antenna: Internal antenna.

Declared antenna gain: - 7 dBi

TEST FREQUENCIES:

Low Channel: 2402 MHz
Middle Channel: 2440 MHz
High Channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shielded room and it is connected to the spectrum analyser using a low
loss RF cable. The reading of the spectrum analyser is corrected taking into account the cable loss.

SPECTRUM
EUT ANALYZER

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anechoic chamber. The measurement antenna is situated at a distance
of 3 m for the frequency range 30 MHz-1000 MHz (30 MHz-1000 MHz Bilog antenna) and at a distance of 1m for
the frequency range 1 GHz-26 GHz (1 GHz-18 GHz Double ridge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-26 GHz that is performed at a distance closer than the specified
distance, an inverse proportionality factor of 20 dB per decade is used to normalize the measured data for
determining compliance.

The equipment under test was set up on a non-conductive platform above the ground plane and the situation and
orientation was varied to find the maximum radiated emission. It was also rotated 360° and the antenna height was
varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.
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Radiated measurements setup f <1 GHz:
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Radiated measurements setup f > 1 GHz:
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Occupied Bandwidth

RESULTS:
Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
99% Bandwidth (MHz) 1.900 1.905 1.905
Measurement Uncertainty (kHz) <+5.00
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D DEKRA

Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and
harmonics emissions

SPECIFICATION:

The field strength of emissions from intentional radiators shall comply with the following

Fundamental Field strength of Field strength Measurement
frequency (MHz) fundamental (mV/m) (dBuv/m) distance (m)
902 - 928 50 93.98 3
2400 — 2483.5 50 93.98 3
5725 - 5875 50 93.98 3
24000-24250 250 107.96 3

For frequencies above 1000 MHz, the above field strength limits are based on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by more than
20 dB under any condition of modulation.

RESULTS:
Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
Average Field Strength (dBuVv/m) 86.89 86.97 82.78

Peak Field Strength (dBuV/m) 87.19 87.30 83.21

Measurement Uncertainty (dB) <+3.05
Verdict: PASS
Report No : (NIE) 60825RRF.004 Page 58 of 93 2019-10-11



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

- Low Channel:
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- High Channel:
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D DEKRA

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the
specific frequency bands

SPECIFICATION:

The field strength of harmonics from intentional radiators shall comply with the following

Fundamental Field strength of Field strength of Measurement
frequency (MHz) harmonics (uVv/m) harmonics (dBuV/m) distance (m)
902 - 928 500 54 3
2400 — 2483.5 500 54 3
5725 - 5875 500 54 3
24000-24250 2500 67.96 3

Emissions radiated outside of the specific frequency bands, except for harmonics, shall be attenuated by at least
50 dB below the level of fundamental or to the general radiated emission limits specified in section 15.209:

Frequency Range Field strength (uV/m) Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz2) - 30
1.705 - 30.0 30 - 30
30 -88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

Whichever is the lesser attenuation.

RESULTS:

The situation and orientation was varied to find the maximum radiated emission. It was also rotated 360° and the
antenna height was varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.

All tests were performed in a semi-anechoic chamber at a distance of 3 m for the frequency range 30 MHz-1000
MHz and at distance of 1m for the frequency range 1 GHz-26 GHz.

The field strength is calculated by adding correction factor to the measured level from the spectrum analyzer. This
correction factor includes antenna factor, cable loss and pre-amplifiers gain.
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Frequency range 30 MHz - 1 GHz .

The spurious signals detected do not depend on the operating channel.

No spurious emissions were found at less than 20 dB from the limit.

Frequency range 1 - 26 GHz.

The results in the next tables show the maximum measured levels in the 1-26 GHz range including the restricted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see next plots).

Spurious signals with peak levels above the average limit (54 dBuV/m at 3 m) are measured with average detector
for checking compliance with the average limit.

- Low Channel (2402 MHZz):

Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.80343 Peak 47.85 H <#3.70

- Middle Channel (2440 MHz):

Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.88043 Peak 47.25 H <+3.70

- High Channel (2480 MHz):

Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.95977 Peak 41.41 H <+3.70
7.43917 Peak 43.45 H <#3.70

Verdict: PASS
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FREQUENCY RANGE 30 MHz - 1 GHz

The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle
and High Channels.
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FREQUENCY RANGE 1 - 3 GHz

- Low Channel:
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The peak shown in the plot above the limit is the carrier frequency.

- Middle Channel:
Bpectrum U-p]
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The peak shown in the plot above the limit is the carrier frequency.
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- High Channel:
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FREQUENCY RANGE 3 - 17 GHz
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- High Channel:
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The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle and
High Channels.
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FREQUENCY RANGE 2.31 - 2.39 GHz
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- High Channel:
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FREQUENCY RANGE 2.4835 - 2.5 GHz

- Low Channel:

Spectrumm -
Rl Laval &0, 00 dBdefm = REW 1M1

AEL 0 @ SWT L= & VOW 38 Mode Swesp

TDF

8101 Vs miie view

O deyn

B dRivTm

W B ————]

0 gl

10 e

0 aBLAdTT

=10 BT

Htart 74005 Gl

annng pis Stop 3.5 diHx

- Middle Channel:

Spectram

Wil Liavul 20,00 depvis = EDW 1AL
ARt Ol & BWT L = VAW 3 Mr
TDF

Pl S

[8 151 Ve @i view

T B

0 dEm

30 depaie

0 A

L dEusse

0SB

-0 ERLAm

j Hrar F.a00s GHi

s0unl prs BLap 2.5 GHz |

Report No : (NIE) 60825RRF.004

Page 71 of 93 2019-10-11



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

- High Channel:
Epectram
Ml Laval 50,00 d8p0 e
Art 08 & BWT L5

TDF

- HBW 1 Mk
& VRW 7 HHr Modo Sei

[81F1 Vem@ihe Ve

T dBRsiT

10 AR e

30 AT

20

121 dByainir

11 At

LI GRuTYT

Atart 74005 GHr

SN i

Report No : (NIE) 60825RRF.004

Page 72 of 93

2019-10-11



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

Appendix D: Test results. Proprietary protocol Flora
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(@ Lot ol W] 1= To I = =T T AT/ T | o 1RSSR 77
Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and harmonics emissions .....79
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TEST CONDITIONS

POWER SUPPLY (V):
V nominal: 1.4 vdc
Type of power supply: DC voltage from battery.
Type of antenna: Internal antenna.

Declared antenna gain: - 7 dBi

TEST FREQUENCIES:

Low Channel: 2402 MHz
Middle Channel: 2440 MHz
High Channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shielded room and it is connected to the spectrum analyser using a low
loss RF cable. The reading of the spectrum analyser is corrected taking into account the cable loss.

SPECTRUM
EUT ANALYZER

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anechoic chamber. The measurement antenna is situated at a distance
of 3 m for the frequency range 30 MHz-1000 MHz (30 MHz-1000 MHz Bilog antenna) and at a distance of 1m for
the frequency range 1 GHz-26 GHz (1 GHz-18 GHz Double ridge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-26 GHz that is performed at a distance closer than the specified
distance, an inverse proportionality factor of 20 dB per decade is used to normalize the measured data for
determining compliance.

The equipment under test was set up on a non-conductive platform above the ground plane and the situation and
orientation was varied to find the maximum radiated emission. It was also rotated 360° and the antenna height was
varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.
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Radiated measurements setup f <1 GHz:
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RESULTS

Occupied Bandwidth

D DEKRA

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
99% Bandwidth (MHz) 2.855 2.855 2.860
Measurement Uncertainty (kHz) <+5.00
- Low Channel:
Spectrum I |:-ﬂ3-;|
Ral Leval 10,00 dBm  Offsat 150 dD & RBW 30 kHEz
Ath 258 BWT L1 s @ VBW 100 kH2  Mode Sweep
T
CTIE W01 i
2. 40198750 GHz
[ B Siec Bad 2 A55000000 Mz
M 1] 2955 diun
"! 7_40037170 GH:
=10 dBaTy o WO el W= e o U
o Fo — —r -
f .II-" Y i ! i "‘"‘,_,_._n.l
-30 dBem o e
P g} i ¥ [
30 EE 01 28,810 dim= ! S
R, .
i | S
50 B o =
L |
60 AR
-70 dBe :
A0 dBm -
|
CF 2,402 GHz 1004 pts Epan 5.0 MHz
Plarkpr
| Type | Ref | Tre | H-walun | ¥ -waslum | Famnction Fundction Result
Wi i 24015875 GhHa ~B.61 dBm | I
rL 1 24005775 GHz -23.57 dBm dcc Bw | Z.BES MHZ |
T2 1 2.4034325 GHz -23.00 dBm
w2 | 1 24003717 GHx =28.55 dibm
D3 M2 1 32550 M 0,80 4B
Report No : (NIE) 60825RRF.004 Page 77 of 93 2019-10-11



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

D DEKRA

- Middle Channel:

===
o

Spectrum | A

Feof Level 10 00 dBre Odfsed 390 o8 & RBW 30 kHz

ALT 25 di SWT 1.1 ms & WBW 100 kHz  Maode Sweop
1Pk Wiew

[STTEY] BTN IRE
T ATVREIS0 OHz
o dben O B BSEO0000T MHZ
il mz{1] -F0.40 dmy
b T AT Gl
-10 dém e e
) ."ﬂ'u"‘\h.f v/ ] W -""""'ﬁ"‘\-'"'""‘*"h""n.\_.m.m
A "'._,Ir‘ La i
-20 dBm T "1 ¥ R :
| Hd—/xl}i
M, 4 o 8 L]
el 0L .28 560 o, ey
e e,
ey rr' |I U e,
A0 8F "k Ml |'r
iy = = ; 1'... Vi
" +
/ et

<501 gRm -

-60 oBm

-0 gBm

-0 o

CF 2.44 GH2 1000 pi s Span 5.0 MMz

Marker

_Type | mel | Tee | H-value | ¥-vakuge | Fasrvition | Function Besult

ML 1 2.43998E5 GHr | -3.56 dam |
Li B i 2. 4FE5TTE GHT | 23,36 dim | Ot Bw 2,855 M
LE] 1] 2 4414328 Gz | -22.84 dbm |
Mz | 24383727 GHz | -29.40 dBm |
iE] Mz il 32506 Mz | 0_6+db |
- High Channel:

( 'I [
Bpectrum [-:-]
Fef Lol 1000 dbm  Offset 3,00 48 & BRW 30 ke
AT 25di SWT 1,1 mg @ YBW 100 i+ Mode Sweap

o ire view

M) .55 din
2.A799ET5D GHz
o e e B 2.ABOO00000 MHz|
] mz[1] -2E.91 dBm|
I 2 47HIATALN GHE
-10 dim 0 e
”"'-J'-p'\-"r u AR et U, “'\.-“lr -_--x_.q."\n.p-.w.m___lbmhﬁ
g T
-20 g .0 : LY 3
m P T
o l,,‘.'?"'"‘\' W .Iu-\-_,\,l"‘u-
R’} 73,950 1;!1_ = =
i 3 'l-\.-.,-_l Sy
I.:';v%:l_ﬁl_ ‘I.-' - / ALy
w‘*—. j L JN
. W]
40 dim -
40 B
70 dBm
-80 dim
CF FA48 OHE TS pi s Bpean 500 MHE
Pl ar
_ Type | Ref | Tre | %-walus i ¥-walue | Fumnckiomn | Function Result
ME | 1 2.4798675 GHz | ~B.5E dBm |
Tt 1l 2ATARTZE GHE | 20,55 diim | e B 2.5 MHE
T2 1] 24814335 GHz -23.33 dém |
Mz | 1) 24783731 GHz | =26.91 dbm |
b3 M| 1 32342 MHz | -0.34 48 |
2019-10-11

Report No :

(NIE) 60825RRF.004

Page 78 of 93



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

D DEKRA

Section 15.249 Subclause (a) / RSS-210 B.10. (a) Field strength of fundamental and
harmonics emissions

SPECIFICATION:

The field strength of emissions from intentional radiators shall comply with the following

Fundamental Field strength of Field strength Measurement
frequency (MHz) fundamental (mV/m) (dBuv/m) distance (m)
902 - 928 50 93.98 3
2400 — 2483.5 50 93.98 3
5725 - 5875 50 93.98 3
24000-24250 250 107.96 3

For frequencies above 1000 MHz, the above field strength limits are based on average limits. However, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by more than
20 dB under any condition of modulation.

RESULTS:

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
Average Field Strength (dBuV/m) 87.71 87.53 85.64
Peak Field Strength (dBuVv/m) 88.35 88.13 86.35
Measurement Uncertainty (dB) <+3.05
Verdict: PASS
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- High Channel:
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D DEKRA

Section 15.249 Subclause (d) / RSS-210 B.10. (b) Emissions radiated outside of the
specific frequency bands

SPECIFICATION:

The field strength of harmonics from intentional radiators shall comply with the following

Fundamental Field strength of Field strength of Measurement
frequency (MHz) harmonics (uVv/m) harmonics (dBuV/m) distance (m)
902 - 928 500 54 3
2400 — 2483.5 500 54 3
5725 - 5875 500 54 3
24000-24250 2500 67.96 3

Emissions radiated outside of the specific frequency bands, except for harmonics, shall be attenuated by at least
50 dB below the level of fundamental or to the general radiated emission limits specified in section 15.209:

Frequency Range Field strength (uV/m) Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz2) - 30
1.705 - 30.0 30 - 30
30 -88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

Whichever is the lesser attenuation.

RESULTS:

The situation and orientation was varied to find the maximum radiated emission. It was also rotated 360° and the
antenna height was varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.

All tests were performed in a semi-anechoic chamber at a distance of 3 m for the frequency range 30 MHz-1000
MHz and at distance of 1m for the frequency range 1 GHz-26 GHz.

The field strength is calculated by adding correction factor to the measured level from the spectrum analyzer. This
correction factor includes antenna factor, cable loss and pre-amplifiers gain.
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D DEKRA

Frequency range 30 MHz - 1 GHz .

The spurious signals detected do not depend on the operating channel.

Spurious emissions at less than 20 dB from the limit:

Spurious frequency Detector Emission Level Polarization Measurement
(MHz) (dBuv/im) Uncertainty (dB)
82.235 Quasi peak 8.70 Y <+ 3.88

Frequency range 1 - 26 GHz.

The results in the next tables show the maximum measured levels in the 1-26 GHz range including the restricted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see next plots).

Spurious signals with peak levels above the average limit (54 dBuV/m at 3 m) are measured with average detector
for checking compliance with the average limit.

- Low Channel (2402 MHz):

Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.80530 Peak 46.23 \ <+3.70
- Middle Channel (2440 MHz):
Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuvim) Uncertainty (dB)
4.87903 Peak 45.66 \Y <+3.70
- High Channel (2480 MHz):
Spurious frequency Detector Emission Level Polarization Measurement
(GH2) (dBuv/im) Uncertainty (dB)
Peak 57.10 <+3.70
2.48354 H
Average 48.02 <+3.70
4.95883 Peak 41.25 \Y <+3.70

Verdict: PASS
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FREQUENCY RANGE 30 MHz - 1 GHz

The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle
and High Channels.
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FREQUENCY RANGE 1 - 3 GHz
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The peak shown in the plot above the limit is the carrier frequency.

- Middle Channel:
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The peak shown in the plot above the limit is the carrier frequency.
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- High Channel:
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The peak shown in the plot above the limit is the carrier frequency.
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FREQUENCY RANGE 3 - 17 GHz

- Low Channel:
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- High Channel:
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C.IF. A29 507 456
FREQUENCY RANGE 17 - 26 GHz

The spurious signals detected do not depend on the operating channel, so this plot is valid for Low, Middle
and High Channels.
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

FREQUENCY RANGE 2.31 - 2.39 GHz (Restricted Band 1)
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C.I.LF. A29 507 456

- High Channel:
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

FREQUENCY RANGE 2.4835 - 2.5 GHz (Restricted Band 2)
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Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

- High Channel:
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